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TR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

E AP (Sample Submitted By) ;o 3 Ewirg L@ (LI YAO INDUSTRIAL CO., LTD.)

& & #(Sample Description) : CRIMPING TOOL

# %35 (Style/Item No. ) : 2070-2026

Jz i p ¥ (Sample Receiving Date) : 2018/07/20

R:E P (Testing Period) ¢ 2018/07/20 TO 2018/07/27

B2 £ (Test Requested) DOBARE S o WORIGE & & > 2 &~ FLm¥ - SiLmi¥ e DBP, BBP, DEHP, DIBP.

(As specified by client, to test Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP,
BBP, DEHP, DIBP contents in the submitted sample(s).)

Bl 2 (Test Method) : %R - % (Please refer to following pages).
Pl3E % % (Test Results) : %R - 7 (Please refer to following pages).
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P2 % (Test Results)

BleE3% = (PART NAME)No. 1 : EsgA R (MIXED ALL PARTS)
. =% 1 5%
PI3ATE P " Ples
’ . ’ AR (Result)
(Test Items) (Unit) (Method) (MDL) o1
4 / Cadmium (Cd) mg/kg | %% IEC 62321-5 (2013), " s é TH R 2 n. d.

S ¢ 5k 3% k& Rl. / With reference to IEC
62321-5 (2013) and performed by ICP-AES.

4. / Lead (Pb) mg/kg | %% [EC 62321-5 (2013), ™ g B8 s ?.31{‘157 2 n.d.
F ¥ 5k k4 p]. / With reference to IEC
62321-5 (2013) and performed by ICP-AES.
A / Mercury (Hg) mg/kg | %% IEC 62321-4 (2013), 1 i3 & T3 2 n.d.
33 5k k4R, / With reference to IEC
62321-4 (2013) and performed by ICP-AES.

» % 4% / Hexavalent Chromium mg/kg | %% [EC 62321-7-2 (2017) » 2 UV-VIS¥ip]. / 8 n. d.
Cr(VD) With reference to IEC 62321-7-2 (2017)

and performed by UV-VIS.
MF-Pp- (2-v A A)fAy / DEHP| mg/kg 50 n. d.

(Di- (2-ethylhexyl) phthalate)
(CAS No.: 117-81-T7)

¥ "R ¥ / BBP (Butyl Benzyl| mg/kg | - o 50 n.d
phthalate) (CAS No. : 85-68-T) 5% 1EC 62321-8 (2017), e 4p A 47 &/ F 3%
T —— - &##l. / With reference to IEC 62321-8
ASF - T pes 7 s / DBP (Dibutyl mg/kg (2017). Analysis was performed by GC/MS. 20 n.d.
phthalate) (CAS No.: 84-74-2)
MF- - 27 fq / DIBP (Di- mg/kg 50 n. d.
isobutyl phthalate) (CAS No.: 84-
69-5)
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A T ¥ o CARMo FE
(Test Items) (Unit) (Method) fa’];le_)e_ (R;(s)uit)
% 4.5 % % / Sun of PBBs mg/kg - n. d.
- 4.9 % / Monobromobiphenyl mg/kg 5 n. d.
= 4%% / Dibromobiphenyl mg/kg 5 n. d.
= 4% % / Tribromobiphenyl mg/kg 5 n. d.
» 4.5 ¥ / Tetrabromobiphenyl mg/kg 5 n. d.
7 5.%% / Pentabromobiphenyl mg/kg 5 n. d.
+ %9 % / Hexabromobiphenyl mg/kg 5 n. d.
= 4.5 ¥ / Heptabromobiphenyl mg/kg 5 n. d.
A 8.9 % / Octabromobiphenyl mg/kg 5 n. d.
1 45 ¥ / Nonabromobiphenyl mg/kg , 0 n.d.
;8.2 % / Decabromobiphenyl mg/kg %{ IEC 6232176 (2015), *t 4r & 47 R/ o4 5 n. d.
5 % ¥t e / Sum of PBDEs ng/kg & #l. / With reference to IEC 62321-6 - 4
_ (2015) and performed by GC/MS.

- %7 ¥ p / Monobromodiphenyl ether | mg/kg 5 n. d.
= %B ¥ @/ Dibromodiphenyl ether mg/kg 5 n. d.
Z %3 ¥ @ / Tribromodiphenyl ether mg/kg 5 n. d.
z 5.7 ¥ @ / Tetrabromodiphenyl ether | mg/kg 5 n. d.
I 4.5 ¥ @ / Pentabromodiphenyl ether | mg/kg 5 n. d.
+ 5.7 ¥ p / Hexabromodiphenyl ether | mg/kg 5 n. d.
= 47 ¥ @ / Heptabromodiphenyl ether | mg/kg 5 n. d.
A5 ¥ pe / Octabromodiphenyl ether | mg/kg 5 n. d.
1 4% ¥ @ / Nonabromodiphenyl ether | mg/kg 5 n. d.
+ %7 ¥ p / Decabromodiphenyl ether | mg/kg 5 n. d.
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# 3z (Note) :

1. mg/kg = ppm; 0. 1wt% = 1000ppm

2. n.d. = Not Detected (A% )

3. MDL = Method Detection Limit (= i f ip|4&*2 &)

4. "-" = Not Regulated (& %1% iE

5. B ARREEANY FARRRERIF LY TR EPRERE AR LAY BuH - H ez £, (The samples
was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results was/were
only given as the informality value.)
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£ & K42 B / Analytical flow chart of Heavy Metal

PR T PR RIZ B RS R 2R (5 RS )

These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr* test method excluded )
B Pz 4 B w2/ Technician : Rita Chen
B Rl f§ 4 1 5kFc® [ Supervisor: Troy Chang

| T4~ 4 # 4 5 / Cutting ~ Preparation |
v
| Pl &£ £ / Sample Measurement |
I | » K4 Cr(VI)

4 Pb/4 Cd/& Hg v v
v
| 2t £ %,  Non-metal | | £} | Metal |
ki 13RI B R 2 —
Acid digestion with microwave / hotplate ABS/PC/PVC | # & 1 /Others +
7 v v .k 55~ | Boiling
L Syt % 150~160°C * i’ water extraction
&3k / Filtration Dissolving by it / Digesting at
: ultrasonication 150~160°C +
| v v A R
* + &60°C i 1 T Az Bk % | Separating Cool, filter digestate
. ] i 1 / Digesting at to get aqueous h h filt
7% i% | Solution 7 % | Residue 60C b phase through fiter
ultrasonication +
+ I v | ber g d RIEEG ]
v d R B
b2 wh ok H H .
1) # v,filjv'l*l/z / Alkali fuglon =1 7 pH/ pH adjustment | Add diphenyl-
2) #@pki3 % / HC to dissolve carbazide for color
v development
4o~ ¢ AIBE 4 | Add diphenyl-
l carbazide for color development +
M UV-VIS » & Blk

v &% % . 540 nm

1 UV-VIS » & Rk &% % t 540 nm h oz & | Measure
%z & [ Measure the absorbance at the absorbance at
540 nm by UV-VIS 540 nm by UV-VIS

B8 & TR R+ 5 513 & / ICP-AES
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5598 %/ 5 50 ¥ p A+ 42 B / Analytical flow chart - PBB/PBDE

B R4 Rzt F [ Technician: Yaling Tu
B R34 1 %EE® [ Supervisor: Troy Chang
A = R3¢85 | First testing process ———»

ER MG ®RAR [ Optional screen process ssssmmn:
FEFuA2 A [ Confirmation process m « = p

| Sample / # & |
¥
| Sample pretreatment / & &7 &JZ |

Screen analysis / 4= & 4 17
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII1

v
Sample extraction % & % B~/
Soxhlet method % 3¢ 5 B~2

]
v

Concentrate/Dilute Extracted solution
b ) ﬁﬁ/f{rﬁ
T

v

| Filter | %5~ 67 |

1
v

| GCIMS | f 4p & % 13 % |
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v A L {77428 / Analytical flow chart - Phthalate

B pEA R 2% [ Technician: Yaling Tu
B RIEEf F 4 0 %kFx® [ Supervisor : Troy Chang

[ir]# i# [Test method: IEC 62321-8]

G- LA
Sample pretreatment/separation

!

B! THF = & ek 3 25 5~ /
Sample dissolved/extracted by THF

!

i gpi |
Dilute Extracted solution

}

AR AT TR A4
Analysis was performed by GC/MS
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¥ REYP Ay REHRT 0 REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k 44 2 & (End of Report) *x
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